MDG_MZSG No. 75-115
Apr. 01, 2007
“ /
1
~
*26 *33
Item Description Q'ty| Remark Part No. Item Description Q'ty| Remark Part No.
1 |Motor, 220/240V 1 45W MDG0471 17 [Clamp Spacer 1 SUS316 MDGO0114
4 |Drive Mag. Unit 1 |Bore: @ 8§ mm || MDG0468 18 [Clamp Nut 1 SUS303 MDGO0017
*4 | " for IEC M. 1 |Bore: @ 9 mm || MDG9990 1 NPT 1/4" || MDG0445
- 19 |Pump Body
5 |Rear Casing 1 SUS316 MDG0467 1 NPT 1/8" || MDGO0116
6 |Driven Mag. Unit 1 | S6+PPS+Fer.|| MDGO0103 20 [Shaft Spring 1 SUS316 MDGO0117
7 |Mounting Plate 1 | Aluminium || MDG0469 21 |Gear Case Unit 1 | S6+CFRPEEK| MDG0150
8 |Pump Bracket 1 SUS304 MDGO0105 22 |Packing A 1 EPDM MDGO0119
9 |Drive Gear Shaft 1 SUS316 MDG0106 23 |Packing B 1 EPDM MDGO0120
10 [Gasket 1 PTFE MDGO0107 24 |Packing C 1 EPDM MDG0121
1 O-Ring 1 FKM MDGO0108 25 |Cap 1 PE MDGO0122
AS568-126 1 ** EPDM || MDG0476 *26 |Spacer (IEC) 1 Brass MDGY987
12 [Valve 1 GFRPTFE ([ MDG0025 30 [Cap Bolt, M3x5 2 SUS316 MDGO0125
13 [Spring 1 SUS316 MDG0472 31 [Serew, M3x16 3 | SUS304 eq. || MDGO0126
14 |Spring Seat 1 GFRPTFE [ MDGO111 32 |Screw, M3x8 3 | SUS304 eq. || MDGO0127
15 [Adjusting Screw 1 | S6 <M4x16>| MDG0018 *33 |Bracket (IEC) 1 | Aluminium || MDG9988
16 [Valve Gasket 1 PTFE MDGO0019 34 [Service Kit | 1 | SK-M2S | MDGO0162 |

Notes: 1) Items marked with * are required to mount IEC Motor, Frame Size 56 (90W or 120W).

2) ** EPDM O-Ring is available as an optional part.

- A\Subject to change without prior notice!

A\ Actual pump may differ from the exploded view! |




